
EŪ/12/12/2015

AufbauanleitungD
Notice de montageFR
Montagehandleiding NL
Montážní návodCZ
Szerelési útmutatóHU
Montaj talimatlarıTR

Assembly instructionGB
Instruzion di montaggioIT
Instrukcja montażuPL
Navod na montažSK
Instrucţiuni de montajRO
Инструкция по монтажуRU

37-0003-32-07M

DIN EN 747-1+A1:2015
DIN EN 747-2+A1:2015



01
0

02
03

04
05

06
07

08
09

1
00

01
1

02
1

03
1

04
1

05
1

06
1

07
1

81

1-000001=

Service    Dienstverlening   
Szerviz

Serwis
   Servis     Сервисная служба  

Name Nom Nome Naam Nazwa

Nr. No. Номер

Typ Type Tip Тип

Assistenza  
  

Jméno Názov
Név Denumire Isim Название

No Č Sz

Tipus Druh Tipo

025002-32

025001-32

x1

x2

33

5

Article Nr. pcs
A.i.
Nr.

Detail specification

013009-32

013010-32

x2

x2
9
11

33

11

9

11

5

5

9

ba c fe

gl km n

a
b
c
e
f
l

1-000011-07

1-000010-07

1-000013-00

1-000014-57

1-000015-07

1-000021-07

M6x10/6

M6x100

8x40

8x13

Z4

M10x15/28

x8

x8

x10

x10

x1

x4

A.i.
Nr. Article Nr. Dimentions pcs

Fitting specification

1-000022-07 x4m
n 1-000023-07 x4

1-000024-07 D16 x4k
1-000016-57 16x10 x4g

M10x15/28

M10x115



1.
c

c
2.

5
5

33

b

a

b

33

11
9

5

11
5

9



1
.

2
.

3
.

C
lo

se
 f

re
e
 h

o
le

s 
w

it
h
 c

a
p
s

L
u
k
 a

ll
e
 h

u
ll
e
r 

m
e
d
 p

ro
p
p
e
r

S
c
h
li
e
ss

e
n
 S

ie
 d

ie
 o

ff
e
n
e
n
 L

ö
c
h
e
r 

m
it

 d
e
n
 D

e
c
k
k
a
p
p
e
n

F
e
rm

e
z
 l
e
s 

tr
o
u
s 

d
é
c
o
u
v
e
rt

s 
a
v
e
c
 l
e
s 

c
h
a
p
e
s

g

3
7

-0
0

0
1

3
7

-0
0

0
3

e

l
k

n

m


